Standard:
Report No.:
FCC ID:
Product:
Brand:

Model No.:
Received Date:
Test Date:

Issued Date:

Applicant:
Address:
Issued By:

Lab Address:
Test Location:

FCC Registration /

Designation Number:

Approved by:

TEST REPORT
CERTIFICATE OF CONFORMITY

47 CFR FCC Part 15, Subpart E (Section 15.407)

RFBCKS-WTW-P25030148A-1

2AWHPR251

Starlink Router

SPACEX, SPACEX  ,3X , STARLINK
UTR-251

2025/3/5

2025/3/18 ~ 2025/3/31

2025/4/16

Space Exploration Technologies Corp. (SPACEX)
1 Rocket Rd., Hawthorne, CA 90250 USA

Bureau Veritas Consumer Products Services (H.K.) Ltd., Taoyuan Branch
Hsin Chu Laboratory
E-2, No.1, Li Hsin 1st Road, Hsinchu Science Park, Hsinchu City 300, Taiwan

E-2, No.1, Li Hsin 1st Road, Hsinchu Science Park, Hsinchu City 300, Taiwan
723255/ TW2022

o Ll . Date:

BUREAU

2025/4/16

May/éhen / Manager

This test report consists of 400 pages in total. It may be duplicated completely for legal use with the approval of the applicant.
It should not be reproduced except in full, without the written approval of our laboratory. The test results in the report only
apply to the tested sample. The test results in this report are traceable to the national or international standards.

Prepared by: Vito Lung / Specialist

S s,

T —
AT
'-'/:r"’;ﬂ::‘\b\"

J"'ll'”’.'.l|1'-"-'“:""L

Teating Laharatory

2022

This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this report at http://www.bureauveritas.com/home/about-us/our-
business/cps/about-us/terms-conditions/ and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark,
is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not
indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our

report includes all of the tests requested by you and the results thereof based upon the information that you provided to us.

Measurement uncertainty is only provided upon request for

accredited tests. Statements of conformity are based on simple acceptance criteria without taking measurement uncertainty into account, unless otherwise requested in writing. You have
60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence or if you require measurement uncertainty; provided, however, that such
notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of
the completeness of this report, the tests conducted and the correctness of the report contents.

Report No.: RFBCKS-WTW-P25030148A-1

Page No. 1 / 400

Reference No.: BCKS-WTW-P25030316

Report Format Version: 7.1.1



Table of Contents

Release Control RECOId ........... e
1 Certificate... ...
2 Summary of Test ReSUILS .........ccccmiiiiiiiii
2.1 Supplementary Information ...
3 General Information........... -
3.1 General Description of EUT ...
3.2  Antenna Description of EUT ...
3.3 EUT POWEE LEVEL.....eeieeeeeee e e
4 Test INStrUMENLS ... e
4.1 U-NII Detection Bandwidth ...
4.2 Channel Availability Check TiMe .........ccceiiiiiiiiiiie e
4.3  Channel Closing Transmission and Channel Move Time ............cccoccceiiiiii.
4.4 NON-OccUPaNCY PEeriOd ........ueeiiiiiiiiiiiiie e
4.5  Statistical Performance Check ........ ..o
4.6  NoNn-Associated TesSt...... ..o
5 Limits of Test HemsS.........ue e
5.1 Working Modes and Required Test REMS ........c.ooviiiiiiiiiiiiiiie e,
5.2  Test Limits and Radar Signal Parameters...........cccoccueviiiiieiiiiiieiciieee e,
6 Test ArrangemeNnts.......cccceiiiierriinissrrr i
Gt N =] AT (1] o J O
6.2 TeSEPIrOCEAUIE ...t e e e e ea s
6.2.1 DFS Measurement SYStem.........coouiiiiiiiiiiiiee e
6.2.2 Calibration of DFS Detection Threshold Level............ccooooiiiiiiiiniiieee.
6.2.3 DFS Detection Threshold........ ...
6.2.4 DFS Companion DEVICE .......ccoiiiiiiiieiiieie et
7 Test Results of Test Item......... e
71 U-NII Detection Bandwidth ...
7.2 Channel Availability Check Time .........coooiiiiiii e
7.3  Channel Closing Transmission and Channel Move Time ............cccooeieiieee...
7.4 Non-OccupanCy Period .........oocuuiiiiiiiiiiiiiiiee e
7.5  Statistical Performance Check ...
7.6  NON-AssoCiated Test.....ooi i
8 Declaration of Conformity by the Manufacturer ..........cccccciniiininsicnnincienn,
8.1 Transmit Power Control (TPC) ......coouuiiiiiiiiiiie s
8.2  Statement of Manufacturer.......... ..o
9 Pictures of Test Arrangements..........cccccciemmmnnnin e
10 Information of the Testing Laboratories...........ccccvrimiminiinnninnennieen,
1 Y o 7= o 1 P
Report No.: RFBCKS-WTW-P25030148A-1 Page No. 2 / 400

Reference No.: BCKS-WTW-P25030316

UV
(3 5,9’

%
L3 =
> >
m

7828

BUREAU

S

Report Format Version: 7.1.1



Release Control Record

BUREAU

Issue No.

Description

Date Issued

RFBCKS-WTW-P25030148A-1

Original release.

2025/4/16

Report No.: RFBCKS-WTW-P25030148A-1
Reference No.: BCKS-WTW-P25030316

Page No. 3 / 400

Report Format Version: 7.1.1



UV
(3 Eﬁ
-

BN
SV

7828

BUREAU

1 Certificate

Product: Starlink Router
Brand:  gpACEX, SPACEX" , X, STARLINK
Test Model: UTR-251
Sample Status: Engineering sample
Applicant: Space Exploration Technologies Corp. (SPACEX)
Test Date: 2025/3/18 ~ 2025/3/31
Standard: 47 CFR FCC Part 15, Subpart E (Section 15.407)

Measurement KDB 905462 D02 UNII DFS Compliance Procedures New Rules v02
procedure:

The above equipment has been tested by Bureau Veritas Consumer Products Services (H.K.) Ltd., Taoyuan Branch,
and found compliance with the requirement of the above standards. The test record, data evaluation & Equipment Under
Test (EUT) configurations represented herein are true and accurate accounts of the measurements of the sample’s RF

characteristics under the conditions specified in this report.
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2 Summary of Test Results
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47 CFR FCC Part 15, Subpart E (Section 15.407)

Clause Test ltem Result Remark
15.407(h) U-NII Detection Bandwidth Pass Applicable
15.407(h) Channel Availability Check Time Pass Applicable for Master only
15.407(h) 82:2:2: ﬁ)ﬂlgjén%;gnsmlssmn and Pass Applicable
15.407(h) Non-Occupancy Period Pass Applicable
15.407(h) Statistical Performance Check Pass Applicable
15.407(h) Non-Associated Test Pass Applicable for Client only

Note: Determining compliance based on the results of the compliance measurement, not taking into account
measurement instrumentation uncertainty.

2.1 Supplementary Information

There is not any deviation from the test standards for the test method, and no modifications required for compliance.

Report No.: RFBCKS-WTW-P25030148A-1
Reference No.: BCKS-WTW-P25030316

Page No. 5 / 400

Report Format Version: 7.1.1



3 General Information

3.1 General Description of EUT
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Product Starlink Router
Brand SPACEX, SPACEX ,3< ,STARLINK
Test Model UTR-251

DFS Firmware/software
version

2025.02.05.mr46100

Operational Mode

Master (with TPC function)

Mesh
) 5.25 GHz ~ 5.35 GHz
Operating Frequency Band 547 GHz ~ 5.725 GHz
Communication Mode IP based

Note:

1. The above EUT information is declared by manufacturer and for more detailed features description, please refers to
the manufacturer's specifications or user's manual.
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3.2 Antenna Description of EUT
1. The antenna information is listed as below.
Antenna
Antenna ) Frequency range
RF Chain NO. Net Antenna Type Connector Type
NO. . (GHz)
Gain(dBi)

3.13 5.15~5.25
3.49 5.25~5.35 .

0 0 PCB ipex(MHF)
3.74 5.47 ~5.725
3.25 5.725~5.85
3.66 5.15~5.25
3.35 5.25~5.35

1 1 PCB i MHF
3.43 5.47 ~ 5.725 c 'pex(MHF)
3.54 5.725~5.85
1.08 5.15~5.25
1.81 5.25~5.35

2 2 PCB i MHF
1.99 5.47 ~ 5.725 c 'pex(MHF)
2.23 5.725~5.85

* Detail antenna specification please refer to antenna datasheet and/or antenna measurement report.
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3.3 EUT Power Level
Highest Power Level
Conducted Power i EIRP
Signal Mode Frequency Band Galp
(MHz) (mW) (dBm) (dBi) (mW) (dBm)
5250-5350 219.893 23.42 3.49 491.147 26.91
CDD
5470-5725 239.445 23.79 3.74 566.508 27.53
5250-5350 219.893 23.42 6.02 879.451 29.44
Beamforming
5470-5725 239.445 23.79 6.17 991.302 29.96
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4 Test Instruments

The calibration interval of the all test instruments are 12 months and the calibrations are traceable to NML/ROC and
NIST/USA.

4.1 U-NIl Detection Bandwidth

Descripti ; ;
puon Model No. Serial No. Calibrated Callbrgted
Manufacturer Date Until
MXG Vector Signal Generator N5182B MY53052700 2024/713 | 2025/7/12
Keysight
Z;?Iiﬁmmab'e Step Attenuator 8496H-002 MY42143989 2024/10/30 | 2025/10/29
igga' Analyzer FSV40 101516 2025/1/15 | 2026/1/14
Notes:

1. The test was performed in DFS-2 room.
2. Tested Date: 2025/3/18 ~ 2025/3/31

4.2 Channel Availability Check Time

Descripti : ;
iption Model No. Serial No. Calibrated Callbre_lted
Manufacturer Date Until

MXG Vector Signal Generator N5182B MY53052700 2024/7113 | 2025/7/12
Keysight
i;?gr]atmmable Step Attenuator 8496H-002 MY42143989 2024/10/30 | 2025/10/29
2'2;3' Analyzer FSV40 101516 20251115 | 2026/1/14
Notes:

1. The test was performed in DFS-2 room.
2. Tested Date: 2025/3/18 ~ 2025/3/20

4.3 Channel Closing Transmission and Channel Move Time

Refer to section 4.1 to get the tested date and information of the instruments.

4.4 Non-Occupancy Period

Refer to section 4.1 to get the tested date and information of the instruments.

4.5 Statistical Performance Check

Refer to section 4.1 to get the tested date and information of the instruments.
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4.6 Non-Associated Test
Description i i
ipt Model No. Serial No. Calibrated Callbrgted
Manufacturer Date Until

MXG Vector Signal Generator N5182B MY53052700 2024/7113 | 2025/7/12
Keysight
i;‘i’liﬁmmab'e Step Attenuator 8496H-002 MY42143989 2024/10/30 | 2025/10/29
i’gga' Analyzer FSV40 101516 2025/1/15 | 2026/1/14
Notes:

1. The test was performed in DFS-2 room.

2. Tested Date: 2025/3/29 ~ 2025/3/31
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5 Limits of Test Items

5.1 Working Modes and Required Test Items
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The manufacturer shall state whether the UUT is capable of operating as a Master and/or a Client. If the UUT is capable
of operating in more than one operating mode then each operating mode shall be tested separately. See tables 1 and 2
for the applicability of DFS requirements for each of the operational modes.

Table 1: Applicability of DFS Requirements Prior To Use a Channel

Operational Mode

Requirement Master Client without radar Client with radar
detection detection
Non-Occupancy Period v note v
DFS Detection Threshold v Not required v
Channel Availability Check Time v Not required Not required
U-NII Detection Bandwidth v Not required v

Note: Per KDB 905462 D03 UNII Clients Without Radar Detection New Rules v01r02 section (b)(5/6),

If the client moves with the master, the device is considered compliant if nothing appears in the client non-occupancy
period test. For devices that shut down (rather than moving channels), no beacons should appear. An analyzer plot that
contains a single 30-minute sweep on the original channel.

Table 2: Applicability of DFS Requirements during Normal Operation.

Requirement

Operational Mode

Master or Client with radar

Client without radar detection

detection
DFS Detection Threshold v Not required
Channel Closing Transmission Time v v
Channel Move Time 4 v
U-NII Detection Bandwidth v Not required

Additional requirements for devices with
multiple bandwidth modes

Master or Client with radar
detection

Client without radar detection

U-NII Detection Bandwidth and Statistical
Performance Check

All BW modes must be tested

Not required

Channel Move Time and Channel Closing
Transmission Time

Test using widest BW mode
available

Test using the widest BW mode
available for the link

All other tests

Any single BW mode

Not required

Note: Frequencies selected for statistical performance check (Section 7.8.4) should include several frequencies within
the radar detection bandwidth and frequencies near the edge of the radar detection bandwidth. For 802.11 devices it is
suggested to select frequencies in each of the bonded 20 MHz channels and the channel center frequency.
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5.2 Test Limits and Radar Signal Parameters
Detection Threshold Values
Table 3: DFS Detection Thresholds for Master Devices and Client Devices With Radar Detection

. . Value

Maximum Transmit Power (See Notes 1, 2, and 3)

EIRP = 200 milliwatt -64 dBm

EIRP < 200 milliwatt and .62 dBm

power spectral density < 10 dBm/MHz
EIRP < 200 milliwatt that do not meet the
; g -64 dBm
power spectral density requirement

Note 1: This is the level at the input of the receiver assuming a 0 dBi receive antenna.
Note 2: Throughout these test procedures an additional 1 dB has been added to the amplitude of the test transmission
waveforms to account for variations in measurement equipment. This will ensure that the test signal is at or above the

detection threshold level to trigger a DFS response.
Note 3: EIRP is based on the highest antenna gain. For MIMO devices refer to KDB Publication 662911 DO1.

Table 4: DFS Response Requirement Values

Parameter Value

Non-occupancy period Minimum 30 minutes
Channel Availability Check Time 60 seconds
. 10 seconds
Channel Move Time See Note 1.

200 milliseconds + an aggregate of 60
Channel Closing Transmission Time milliseconds over remaining 10 second period.
See Notes 1 and 2.
. : Minimum 100% of the U-NIl 99% transmission power
U-NII Detection Bandwidth bandwidth. See Note 3

Note 1: Channel Move Time and the Channel Closing Transmission Time should be performed with Radar Type 0. The
measurement timing begins at the end of the Radar Type 0 burst.

Note 2: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the beginning of the
Channel Move Time plus any additional intermittent control signals required to facilitate a Channel move (an aggregate
of 60 milliseconds) during the remainder of the 10 second period. The aggregate duration of control signals will not count
quiet periods in between transmissions.

Note 3: During the U-NII Detection Bandwidth detection test, radar type 0 should be used. For each frequency step the
minimum percentage of detection is 90 percent. Measurements are performed with no data traffic.
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Parameters of DFS Test Waveforms
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Step intervals of 0.1 microsecond for Pulse Width, 1 microsecond for PRI, 1 MHz for chirp width and 1 for the number of

pulses will be utilized for the random determination of specific test waveforms.

Table 5: Short Pulse Radar Test Waveforms

Radar Type

Pulse Width
(Msec)

PRI
(bsec)

Number
of Pulses

Minimum
Percentage of
Successful
Detection

Minimum
Number of
Trials

1

1428

18

See Note 1

See Note 1

1

Test A: 15 unique
PRI values
randomly selected
from the list of 23
PRI values in
Table 5a

Test B: 15 unique
PRI values
randomly selected
within the range
of 518-3066
usec, with a
minimum
increment of 1
(L S€eC,
excluding PRI
values
selected in
Test A

|"L].
\ 360

Roundup< , .
Pl 19-10° |

| PRI

e |

|

60%

30

1-5

150-230

23-29

60%

30

6-10

200-500

16-18

60%

30

11-20

200-500

12-16

60%

30

Aggregate (Radar Types 1-4)

80%

120

Note 1: Short Pulse Radar Type 0 should be used for the detection bandwidth test, channel move time, and channel
closing time tests.
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Table 6: Long Pulse Radar Test Waveform
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Pulse Chirp Number of Minimum Percentage|, ,. .
R_’I_adzr Width Width ( Pslzlc) Pulses Per NUBT?;rSOf of Successful M|n|n;lf1r_:_1ril;lll;mber
yp (usec) (MHz) H Burst Detection
5 50-100 5-20 1000-2000 1-3 8-20 80% 30

Three subsets of trials will be performed with a minimum of ten trials per subset. The subset of trials differ in where the
Long Pulse Type 5 Signal is tuned in frequency.

a) the Channel center frequency

b) tuned frequencies such that 90% of the Long Pulse Type 5 frequency modulation is within the low edge of the UUT
Occupied Bandwidth

c) tuned frequencies such that 90% of the Long Pulse Type 5 frequency modulation is within the high edge of the UUT
Occupied Bandwidth

It include 10 trails for every subset, the formula as below,

For subset case 1: the center frequency of the signal generator will remain fixed at the center of the UUT Channel.

For subset case 2: to retain 90% frequency overlap between the radar signal and the UUT Occupied Bandwidth, the
center frequency of the signal generator will vary for each of the ten trials in subset case 2. The center frequency of the
signal generator for each trial is calculated by:

FL+(0.4+Chirp Width [in MHZ])

For subset case 3: to retain 90% frequency overlap between the radar signal and the UUT Occupied Bandwidth, the

center frequency of the signal generator will vary for each of the ten trials in subset case 3. The center frequency of the
signal generator for each trial is calculated by:

FH—(0.4%Chirp Width [in MHz])

Table 7: Frequency Hopping Radar Test Waveform

Hopping AlepEy Minimum Percentage
Pulse Width PRI Pulses per Sequence Minimum Number
Radar Type (sec) (Lsec) Hop Rate Length of Successful of Trials
(kHz) Detection
(msec)
6 1 333 9 0.333 300 70% 30
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6 Test Arrangements
6.1 Test Setup

Conducted measurement
Master Mode

BUREAU

Radar Test Signal Generator

Control PC
Spectrum
Analyzer
C/S
Wr
Client || Notebook

~

Wr

>

Wr

CiS [

UUT(Master)

Notebook

The UUT is a U-NII Device operating in Master mode. The radar test signals are injected into the Master Device.
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Radar Test Signal Generator

7

)ﬁe@)r

ek

Wr

Client Mode
Control PC
Spectrum
Analyzer
CIs
Wr
UUT(Client) |_J] Notebook

7

cs H Master

Notebook

The UUT is a RLAN device operating in Client mode, without Radar Interference Detection function. The radar test

signals are injected into the master device.
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6.2 Test Procedure

6.2.1 DFS Measurement System
A complete DFS Measurement System consists of two subsystems: (1) the Radar Signal Generating system and (2) the

Traffic Monitoring system. The control PC is necessary for generating the Radar waveforms in Table 5, 6 and 7. The traffic
monitoring subsystem is specified to the type of unit under test (UUT).

Conducted Setup Configuration of DFS Measurement System

Control PC Radar Signal Generating Subsystem
e e e [ |
: [
| Spectrum / I
1 Analyzer Wr |
! > I
' I
! I
! [
' c/s 1
! * [
! [
| A J A :
: Wr W)r c/s I

r g 7 |
! I
:_ Traffic Monitoring Subsystem !
Support Unit Master / Client
with DFS
function

Channel Loading
System testing will be performed with channel-loading using means appropriate to the data types that are used by the
unlicensed device. The following requirements apply:

Applicable Requirements apply

a) The data file must be of a type that is typical for the device (i.e., MPEG-2, MPEG-4, WAV, MP3, MP4, AVI,
etc.) and must generally be transmitting in a streaming mode.

b) Software to ping the client is permitted to simulate data transfer but must have random ping intervals.

N ¢) Timing plots are required with calculations demonstrating a minimum channel loading of approximately
17% or greater.

d) Unicast or Multicast protocols are preferable but other protocols may be used. The appropriate protocol
used must be described in the test procedures.
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Plots of Channel Loading

Duty Cycle
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Time
802.11ax (HE20)
Duty Cycle
T:@0s
+ 2:@1s
T4 - T1:|1s (170.3ms ON)
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0  Sm 100m 180m 200m 250m 3M0m 3%0m 400m 450m 500m 550m G0m 650m T00m 70m 800m 80m S0m S0m 1 405 11 115 12 125 13
Time
802.11ax (HE40)
Duty Cycle
T: @ 08
b T2-@ 15
T2-T1 :[1s (17]1.6ms|ON)
Duty Cyele - 17.16%
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Time
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Plots of Channel Loading

Duty Cycle

T-@0s
T2:@1s

'
X

T2 -T1: 1s|(172.967ms OM)
Duty Cycle [ 17.297%

] | 1 ] ] | 1 ] ] | ] ] | ] ] ] 1 ]
o S0m 100m 150m 200m 250m 300m 350m 400m 450m S500m 550m 600m G650m V0Om T50m 200m 850m S00m 950m 1 1.05 1.1 1.15 1.2 1.25 13
Time

802.11ax (HE160)
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Applicable Requirements apply
a) The data file must be of a type that is typical for the device (i.e., MPEG-2, MPEG-4, WAV, MP3, MP4, AV,
etc.) and must generally be transmitting in a streaming mode.
b) Software to ping the client is permitted to simulate data transfer but must have random ping intervals.
N ¢) Timing plots are required with calculations demonstrating a minimum channel loading of approximately
17% or greater.
d) Unicast or Multicast protocols are preferable but other protocols may be used. The appropriate protocol
used must be described in the test procedures.
Plots of Channel Loading
Duty Cycle

T
T

L

"

T @ Os
T2 @ 15

T2+ T1:1s (170.9ms ON)
Duty Cycle : 17]09%

] | ] ] 1 ] ] ] 1 ] ] ] ] ] ] ] ] ] 1 ] |
1] S0m 100m 150m 200m 250m 300m 350m 400m 450m 500m 550m G00m G50m VY0Om T50m SM0m 850m S00m 950m 1
Time

Omiﬁn1ﬂnﬁnﬁnmﬁnm%mﬂnﬁnﬁ&nm7ﬁn&ﬂnﬁnﬁnﬁn110511 115 12 125 13
Time
802.11ax (HE20)
Duty Cycle
T1 @ 0s
) 2@ 1s

T2 -T1: 15 (172.133ms ON)
Duty Cyele - 17.213%

802.11ax (HE40)
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Plots of Channel Loading

Duty Cycle
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6.2.2 Calibration of DFS Detection Threshold Level
The measured channel is chosen from the operating channels of the UUT within the DFS band and using the all

bandwidth mode available for the link. The radar signal was the same as transmitted channels, and injected into the
antenna of AP (master) or Client Device with Radar Detection, measured the channel closing transmission time and
channel move time.

Conducted Setup Configuration of Calibration of DFS Detection Threshold Level
The calibrated conducted detection threshold level is set to -64 dBm. The tested level is lower than required level hence it
provides margin to the limit.

Control PC
Spectrum Radar Signal Generating Subsystem
Analyzer
50Q Load (Jerminator) /
I Wor
/
C/sS
50Q Load = Wr }@r <
(Terminator)
Report No.: RFBCKS-WTW-P25030148A-1 Page No. 22 / 400 Report Format Version: 7.1.1

Reference No.: BCKS-WTW-P25030316



6.2.3 DFS Detection Threshold

Test Mode: Device Operating in Master Mode
The radar test waveforms are injected into the Master.

The antenna net gain is 1.81 dBi.
DFS Detection Threshold = -64 dBm + 1.81 dBi + 1 dB =-61.19 dBm
The calibrated conducted detection threshold level is lower than -61.19 dBm.
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Spectrum
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Radar Signal 1 (Test B)
Spectrum
Ref Level -10.00 dBm RBW 3 MHz
o Att 0dB ® SWT 20 ms ® VBW 10 MHz
TRG:¥ID
® 1AP Clrw
M1[1] -61.43 dBm
2.132667 ms
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70,dBm
Noise floor of measurement system
0 o o i Ll )
CF 5.57 GHz 30001 pts 2.0ms/
Radar Signal 2
Report No.: RFBCKS-WTW-P25030148A-1 Page No. 24 / 400 Report Format Version: 7.1.1

Reference No.: BCKS-WTW-P25030316



7828
VI N

Spectrum
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Spectrum
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Spectrum
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Mesh
Test Mode: Device Operating in Client with radar detection Mode
The radar test waveforms are injected into the Client.

The antenna net gain is 1.81 dBi.
DFS Detection Threshold = -64 dBm + 1.81 dBi + 1 dB =-61.19 dBm
The calibrated conducted detection threshold level is lower than -61.19 dBm.
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Spectrum
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Spectrum
Ref Level -10.00 dBm ® RBW 3 MHz
o Att DdB ® SWT 20ms ® VBW 10 MHz
TRG: VID
® 14P Clrw
-61.31 dBm
1.414000 ms
-40 dBm
-50 dBm
-60 dBm
Noise floor of measurement system
il o sl
CF 5.57 GHz 30001 pts 2.0 ms/
Radar Signal 3
Spectrum
Ref Level -10.00 dBm ® RBW 3 MHz
o Att 0dB ® SWT 10 ms ® VBW 10 MHz
TRG: ¥ID
® 1AP Clrw
M1[1] -61.62 dBm
707.667 ps
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
‘ N |s’e f100 of measurement system
AL WMWMMWMWWMWNMIWMMIWWIuMM i
CF 5.57 GHz 30001 pts 1.0 ms/
Radar Signal 4
Report No.: RFBCKS-WTW-P25030148A-1 Page No. 30 / 400 Report Format Version: 7.1.1

Reference No.: BCKS-WTW-P25030316



Spectrum

Ref Level -10.00 dBm RBW 3 MHz

o Att 0dE @ SWT 205 vYBW 10 MHz
TRG:VID

® 1AP Clrw

-61.20 dBm

7.541333 s
-20 dém

-30 dBm
-40 dBm
-50 dBm

-60 dBm

Noise floor of measurement system

CF 5.57 GHz 30001 pts

Radar Signal 5
Spectrum

Ref Level -10.00 dBm RBW 3 MHz

o Att 0dE ® SWT 10 ms vYBW 10 MHz
TRG: VID

® 14P Clrw

M1[1] -61.30 dBm

2.567667 ms
-20 dBm

-30 dBm
-40 dBm
-50 dBm
-60 dBm

-7p dBm

Noise floor of measurement system

| o : I o ot |
Nl il M

CF 5.57 GHz 30001 pts 1.0 ms/

Radar Signal 5 (Single Burst)

Report No.: RFBCKS-WTW-P25030148A-1 Page No. 31 / 400

Report Format Version: 7.1.1
Reference No.: BCKS-WTW-P25030316



UV
4" 5'9,
t@a
= >
o 7
s

182
VI N
VERITAS

Spectrum
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Companion Device Information

Product Brand Model No. FCCID Software/Firmware Version
Starlink Router spacex UTR-251 2AWHPR251 2025.02.05.mr46100
Mesh
Companion Device Information
Product Brand Model No. FCCID Software/Firmware Version
Starlink Router spacex UTR-251 2AWHPR251 2025.02.05.mr46100
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7 Test Results of Test Item
7.1 U-NIl Detection Bandwidth
S OAIGE ] 25°C, 60% RH Tested By: Jyunchun Lin
Conditions:
For 802.11ax (HE20)
Detection Bandwidth Test
Radar Type 0
EUT Frequency: 5500 MHz
Detection bandwidth limit (100% of EUT 99% Power bandwidth): 19.01 MHz
Detection bandwidth (56510 MHz (FH) — 5490 MHz (FL)) : 20 MHz
Radar Trial Number / Detection Minimum
Frequency Detection Percentage of Test
(MHz) #01 | #02 | #03 | #04 | #05 | #06 | #07 | #08 | #09 | #10 | Probability Successful Result
Detection
5490 (FL) |Yes |Yes|Yes|Yes|Yes|Yes|Yes| Yes| Yes| Yes 100% 90% Pass
5491 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5492 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5493 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5494 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5495 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5496 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5497 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5498 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5499 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5500 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5501 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5502 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5503 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5504 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5505 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5506 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5507 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5508 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5509 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5510 (FH) |Yes | Yes|Yes | Yes|Yes| Yes | Yes| Yes | Yes| Yes 100% 90% Pass
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Plots of 99% Power bandwidth ‘

ccupied Bandwidth

802.11ax (HE20)
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802.11ax (HE40)
Detection Bandwidth Test
Radar Type 0
EUT Frequency: 5510 MHz
Detection bandwidth limit (100% of EUT 99% Power bandwidth): 38.14 MHz
Detection bandwidth (6530 MHz (FH) — 5490 MHz (FL)): 40 MHz
FreR<;::r:cy Trial Number / Detection Detection I';":;;g:’::\ Test
(MHz) #01 | #02 | #03 | #04 | #05 | #06 | #07 | #08 | #09 | #10 | Probability Limit Result
5490 (FL) Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5491 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5492 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5493 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5494 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5495 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5496 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5497 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5498 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5499 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5500 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5501 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5502 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5503 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5504 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5505 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5506 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5507 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5508 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5509 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5510 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5511 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5512 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5513 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5514 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5515 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5516 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5517 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5518 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5519 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5520 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5521 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5522 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5523 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5524 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5525 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
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5526 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5527 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5528 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5529 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5530 (FH) Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass

Plots of 99% Power bandwidth

Occupied Bandwidth

Ref Level - -10dBm

RBW : 1MHz, VBW : 3MHz

CF - 5.51GHz, Span : 80MHz
M1 : @ 5522 46MHz, -26.41dBm
FL : @ 5491.14MHz

FH: @ 5529.28MHz

B9% Occupied BW : 38.14MHz

I

Frequency

5.55GHz

802.11ax (HE40)
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802.11ax (HE80) I
Detection Bandwidth Test
Radar Type 0
EUT Frequency: 5530 MHz
Detection bandwidth limit (100% of EUT 99% Power bandwidth): 77.42 MHz
Detection bandwidth (6569 MHz (FH) — 5491 MHz (FL)): 78 MHz
Radar Trial Number / Detection Detection Minimum Test
Frequency o Detection
(MHz) #01 | #02 | #03 | #04 | #05 | #06 | #07 | #08 | #09 | #10 | Probability Limit Result
5491 (FL) Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5492 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5493 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5494 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5495 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5496 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5497 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5498 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5499 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5500 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5501 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5502 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5503 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5504 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5505 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5506 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5507 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5508 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5509 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5510 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5511 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5512 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5513 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5514 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5515 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5516 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5517 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5518 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5519 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5520 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5521 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5522 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5523 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5524 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5525 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5526 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
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5527 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5528 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5529 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5530 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5531 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5532 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5533 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5534 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5535 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5536 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5537 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5538 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5539 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5540 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5541 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5542 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5543 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5544 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5545 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5546 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5547 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5548 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5549 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5550 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5551 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5552 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5553 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5554 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5555 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5556 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5557 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5558 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5559 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5560 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5561 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5562 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5563 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5564 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5565 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5566 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5567 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5568 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5569 (FH) Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
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802.11ax (HE160) CH114
Detection Bandwidth Test
Radar Type 0
EUT Frequency: 5570 MHz
Detection bandwidth limit (100% of EUT 99% Power bandwidth): 156.47 MHz
Detection bandwidth (5649 MHz (FH) — 5491 MHz (FL)): 158 MHz
Frsc?::r:cy Trial Number / Detection Detection g"::;g‘l‘::‘ Test
(MHz) #01 | #02 | #03 | #04 | #05 | #06 | #07 | #08 | #09 | #10 | Probability Limit Result
5491 (FL) Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5492 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5493 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5494 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5495 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5496 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5497 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5498 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5499 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5500 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5501 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5502 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5503 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5504 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5505 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5506 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5507 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5508 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5509 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5510 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5511 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5512 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5513 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5514 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5515 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5516 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5517 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5518 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5519 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5520 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5521 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5522 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5523 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5524 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5525 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
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5526 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5527 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5528 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5529 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5530 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5531 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5532 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5533 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5534 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5535 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5536 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5537 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5538 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5539 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5540 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5541 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5542 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5543 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5544 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5545 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5546 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5547 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5548 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5549 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5550 Yes | Yes | Yes | Yes | Yes | Yes | No | Yes | Yes | Yes 90% 90% Pass
5551 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5552 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5553 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5554 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5555 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5556 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5557 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5558 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5559 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5560 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5561 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5562 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5563 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5564 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5565 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5566 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5567 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5568 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
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5569 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5570 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5571 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5572 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5573 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5574 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5575 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5576 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5577 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5578 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5579 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5580 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5581 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5582 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5583 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5584 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5585 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5586 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5587 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5588 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5589 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5590 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5591 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5592 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5593 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5594 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5595 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5596 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5597 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5598 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5599 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5600 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5601 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5602 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5603 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5604 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5605 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5606 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5607 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5608 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5609 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5610 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5611 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
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5612 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5613 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5614 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5615 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5616 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5617 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5618 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5619 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5620 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5621 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5622 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5623 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5624 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5625 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5626 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5627 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5628 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5629 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5630 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5631 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5632 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5633 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5634 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5635 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5636 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5637 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5638 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5639 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5640 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5641 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5642 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5643 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5644 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5645 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5646 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5647 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5648 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5649 (FH) Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
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Eg"iror.".“e”t_a' 25°C, 60% RH Tested By: Jyunchun Lin
onditions:
Mesh
For 802.11ax (HE20)
Detection Bandwidth Test
Radar Type 0
EUT Frequency: 5500 MHz
Detection bandwidth limit (100% of EUT 99% Power bandwidth): 18.62 MHz
Detection bandwidth (6510 MHz (FH) — 5490 MHz (FL)): 20 MHz
Radar Trial Number / Detection ) Minimum
Frequency Detectl.o_n Percentage of Test
(MHz) #01 | #02 | #03 | #04 | #05 | #06 | #07 | #08 | #09 | #10 | Probability Successful Result
Detection
5490 (FL) |Yes |Yes|Yes |Yes|Yes|Yes|Yes|Yes| Yes | Yes 100% 90% Pass
5491 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5492 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5493 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5494 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5495 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5496 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5497 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5498 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5499 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5500 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5501 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5502 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5503 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5504 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5505 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5506 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5507 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5508 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5509 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5510 (FH) | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
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802.11ax (HE40)
Detection Bandwidth Test
Radar Type 0
EUT Frequency: 5510 MHz
Detection bandwidth limit (100% of EUT 99% Power bandwidth): 37.75 MHz
Detection bandwidth (6529 MHz (FH) — 5491 MHz (FL)): 38 MHz
Radar Trial Number / Detection Detection Minimum Test
Frequency o Detection
(MHz) #01 | #02 | #03 | #04 | #05 | #06 | #07 | #08 | #09 | #10 | Probability Limit Result
5491 (FL) Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5492 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5493 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5494 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5495 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5496 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5497 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5498 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5499 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5500 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5501 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5502 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5503 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5504 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5505 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5506 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5507 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5508 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5509 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5510 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5511 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5512 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5513 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5514 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5515 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5516 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5517 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5518 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5519 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5520 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5521 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5522 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5523 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5524 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5525 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5526 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
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5527 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5528 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5529 (FH) Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass

Plots of 99% Power bandwidth

Occupied Bandwidth

5.47GHz

Ref Level : -10dBm

RBW : IMHz, VBW
CF : 5.51GHz, Span
M1 : @ 8501.21MHz
FL - @ 5491.54MHz
FH: @ 5529 29MHz

3MHz
80MHz
-26{12dBm

B9% Occupied BW : 37.75MHz

Frequency

5.55GHz

802.11ax (HE40)

Report No.: RFBCKS-WTW-P25030148A-1
Reference No.: BCKS-WTW-P25030316

Page No. 49 / 400

Report Format Version: 7.1.1



UV
(3 5,9’
-

%
L3
>
m

7828

SV

802.11ax (HE80) I
Detection Bandwidth Test
Radar Type 0
EUT Frequency: 5530 MHz
Detection bandwidth limit (100% of EUT 99% Power bandwidth): 77.05 MHz
Detection bandwidth (6569 MHz (FH) — 5491 MHz (FL)): 78 MHz
Radar Trial Number / Detection Detection Minimum Test
Frequency o Detection
(MHz) #01 | #02 | #03 | #04 | #05 | #06 | #07 | #08 | #09 | #10 | Probability Limit Result
5491 (FL) Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5492 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5493 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5494 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5495 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5496 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5497 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5498 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5499 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5500 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5501 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5502 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5503 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5504 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5505 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5506 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5507 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5508 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5509 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5510 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5511 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5512 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5513 Yes | No | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 90% 90% Pass
5514 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5515 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5516 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5517 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5518 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5519 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5520 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5521 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5522 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5523 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5524 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5525 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5526 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
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5527 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5528 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5529 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | No 90% 90% Pass
5530 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5531 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5532 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5533 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5534 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5535 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5536 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5537 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5538 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5539 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5540 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5541 Yes | Yes | No | Yes | Yes | Yes | Yes | Yes | Yes | Yes 90% 90% Pass
5542 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5543 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5544 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5545 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5546 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5547 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5548 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5549 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5550 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5551 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5552 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5553 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5554 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5555 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5556 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5557 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5558 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5559 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5560 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5561 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5562 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5563 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5564 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5565 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5566 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5567 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5568 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5569 (FH) Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
Report No.: RFBCKS-WTW-P25030148A-1 Page No. 51 / 400 Report Format Version: 7.1.1

Reference No.: BCKS-WTW-P25030316



BUREAU

Plots of 99% Power bandwidth

Occupied Bandwidth

5.45GHz

Ref Leve| - -10dBm
RBW : 1MHz, VBWY : 3MHz

CF : 5.58GHz, Span : 160MHz
M1 : @ 5498.05MHz, -24 96dBm
FL - @ 5491.67MHz

FH: @ $568.72MHz

89% Occupied BW : 77.05MHz

1

Frequency

5.61GHz

802.11ax (HE80)
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802.11ax (HE160) CH114
Detection Bandwidth Test
Radar Type 0
EUT Frequency: 5570 MHz
Detection bandwidth limit (100% of EUT 99% Power bandwidth): 156.1 MHz
Detection bandwidth (5649 MHz (FH) — 5491 MHz (FL)): 158 MHz
Frsc?::r:cy Trial Number / Detection Detection g"::;g‘l‘::‘ Test
(MHz) #01 | #02 | #03 | #04 | #05 | #06 | #07 | #08 | #09 | #10 | Probability Limit Result
5491 (FL) Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5492 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5493 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5494 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5495 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5496 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5497 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5498 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5499 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5500 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5501 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5502 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5503 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5504 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5505 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5506 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5507 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5508 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5509 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5510 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5511 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5512 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5513 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5514 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5515 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5516 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5517 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5518 Yes | Yes | Yes | No | Yes | Yes | Yes | Yes | Yes | Yes 90% 90% Pass
5519 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5520 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5521 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5522 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5523 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | No | Yes 90% 90% Pass
5524 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5525 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
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5526 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5527 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5528 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5529 Yes | Yes | Yes | Yes | Yes | Yes | No | Yes | Yes | Yes 90% 90% Pass
5530 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5531 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5532 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5533 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5534 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5535 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5536 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5537 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5538 Yes | Yes | Yes | Yes | Yes | No | Yes | Yes | Yes | Yes 90% 90% Pass
5539 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5540 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5541 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5542 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5543 Yes | Yes | Yes | Yes | Yes | Yes | No | Yes | Yes | Yes 90% 90% Pass
5544 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5545 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5546 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5547 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5548 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5549 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5550 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5551 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5552 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5553 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5554 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5555 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5556 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5557 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5558 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5559 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5560 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5561 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5562 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5563 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5564 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5565 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5566 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5567 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5568 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
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5569 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5570 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5571 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5572 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5573 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5574 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5575 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5576 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5577 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5578 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5579 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5580 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5581 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5582 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5583 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5584 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | No 90% 90% Pass
5585 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5586 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5587 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5588 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5589 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5590 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5591 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5592 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5593 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5594 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5595 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5596 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5597 Yes | No | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 90% 90% Pass
5598 Yes | Yes | Yes | No | Yes | Yes | Yes | Yes | Yes | Yes 90% 90% Pass
5599 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5600 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5601 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5602 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5603 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5604 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5605 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5606 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5607 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5608 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5609 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5610 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5611 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
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5612 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5613 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5614 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5615 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5616 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5617 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5618 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5619 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5620 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5621 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5622 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5623 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5624 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5625 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5626 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5627 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5628 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5629 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5630 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5631 Yes | Yes | Yes | Yes | Yes | Yes | No | Yes | Yes | Yes 90% 90% Pass
5632 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5633 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5634 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5635 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5636 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5637 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5638 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5639 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5640 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5641 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5642 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | No 90% 90% Pass
5643 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5644 Yes | No | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 90% 90% Pass
5645 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5646 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5647 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5648 Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
5649 (FH) Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes | Yes 100% 90% Pass
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Plots of 99% Power bandwidth

Occupied Bandwidth

5.41GHz

Ref Level - -10dBm

RBW : 3MHz, VBW : 10MHz
CF : 5.57GHz, Span : 320MHz
M1 : @ 5497 TMHz, -20.72dBm
FL : @ 5491.67MHz

FH : @ B647.77TMHz

99% Odccupied BW - 156 1MHz

Frequency

5.73GHz

802.11ax (HE160) CH114
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7.2 Channel Availability Check Time

Environmental

o 0 o H
Conditions: 25°C, 60% RH Tested By: Jyunchun Lin

If the EUT successfully detected the radar burst, it should be observed as the EUT has no transmissions occurred until
the EUT starts transmitting on another channel.

L. . Observation
Timing of Radar Signal
EUT Spectrum Analyzer
Within O to 6 seconds Detected No transmissions
Within 54 to 60 seconds Detected No transmissions

Note: Worst case channel for final “Channel Availability Check” test.

Initial Channel Availability Check Time

Channel Availability Check
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Note: T1 denotes the end of power-up time period is 36th second. T4 denotes the end of Channel Availability Check time
is 96th second. Channel Availability Check time is equal to (T4 — T1) 60 seconds.

Radar Burst at the Beginning of the Channel Availability Check Time
Channel Availability Check
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Note: T1 denotes the end of power-up time period is 36th second. T2 denotes 42th second and the radar burst was
commenced within a 6 second window starting from the end of power-up sequence. T4 denotes the 96th second.
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Radar Burst at the End of the Channel Availability Check Time

VERITAS

Channel Availability Check

por of measulement|system

Note: T1 denotes the end of power-up time period is 36th second. T3 denotes 90th second and the radar burst was
commenced within 54th second to 60th second window starting from the end of power-up sequence. T4 denotes the 96th
second.
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